i

R L R TE

Hzﬁl}dﬁ:ﬁﬁ T

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)
' MINISTRY OF TRANSPORT |
SOCIALIST REPUBLIC OF VIET NAM

THE DETAILED DESIGN
ON

JIEN LIBRARY

AKIIR

3’116123? 1]

No. 32







JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

" MINISTRY OF TRANSPORT
. SOCIALIST REPUBLIC OF VIET NAM

THE DETAILED DESIGN
|  ON |
THE CAN THO BRIDGE CONSTRUCTION
SOCIALIST REPUBLIC OF VIET NAM

FINAL REPORT
DESIGN REPORT
'PACKAGE IV

OCTOBER 2000

" NIPPON KOE! CO., LTD.



Iy



FINAL REPORT
ON

THE DETAILED DESIGN OF THE CAN THO BRIDGE CONSTRUCTION

IN

SOCIALIST REPUBLIC OF VIET NAM

DESIGN REPORT
PACKAGE-TV

Table of Contents

"PART1 DESIGN REPORT

Section 1

Section 2

Section 3

' Section 4
[...]
149. Hung Phu site- 22 and Chau Thanh site- 57 households. On the basis of an average
household size of 7 persons/household for suburban/country areas, the population to be resttled tc
new residential sites will be: Binh Minh site- 104-3 persons, Hung Phu site- 154 persons and Chau
Thanh site- 399 persons, :

" In. accordance with V:emamése standard new water supp]y systefns should be planned for a
“period of at least 10 years. It means thc water supply systems should be dcwgned to meet the
water demand on the year 2010. _ .

* The planned populatlon to the year 2010 can be estimated basing on present population and
yearly average increase of population within the areas. Forecast of population growth in the
Mekong Delta area shows that yearly average growth rate of population for the period 2000-2010
~will be about 2% in the country areas. Therefor the planned population to the year 2010 will be
1400 persons in Bmh Minh area, 190 persons in Hung Phu and 480 persons in Chau Thanh area.

1.1.2 bpeuﬁc average domestic water demand and service ratio

With the reference on the “Nanonal Water Suppiy Strategy up to the year 2020” “Vletnam
~ Construction Codes” issued by Ministry of Consiruction in 1997 and actual conditions of the Can
Tho and Vinh Long areas, a specific average domestic water demand of 100 l/c/d and a service
ratio {population connected to the clean water supply network) of 100% will be applied.

1.1.3 Water demand of non-domestic consumers
- The non-domestic water consumers in the new residential areas may be small commercial .

- ervices, handicraft activities and public users (including water using for public toilets, plants
irigation, road washing, etc.). Alongwith the growth up population and socio-economic

- development, the water demand of this groups of consumers will be chanced remarkable, 1t is

therefor very difficult to meet an accurate planning of this demand. Basing on Vietnam
~ Construction Codes, water demand of non- domest:c consumers can be estimated as 30% of
domestic water demand.

1.1.4 Water loss in the water distribution network

The water loss depends on the status of the water distribution network (WDN) For the new- -

. ~onstructed water network, the water loss can be ]0% of total capacity of the water distribution
network. :

:_.!(;S_



1.1.5 Water use within the water treatment plant

A ratio of 5% of water treatment plant capacity can be applied for the water use within the water
treatment plant (filter backwash, service water, etc.) '

1.2 Clean water demand and capacity of wa'ter_ treatment plant

The clean water demand and capacity of water treatment plant (WTP) will be estimated on basis . .
of the above accepted criteria. The results are shown in the below table.

Description Unit_ | Binh Minh site | Hung Phu site | Chau Thanh site | -
Domestic water demand m3/d 140 c 19 : 48
Non-domestic water demand m3/d ' 42 6 14
_ Total water demand | m3/d 182 ' 25 ' 62
_Water loss in WDN - m3/d ' 18 -3 7
Water use within WTP _ m3/d - 10 2 ' 4
Capacity of WTP | m3/d o210 30 75

1L SELECTION OF RAW WATER SOURCE
2.1 At Binh Minkh site (Vinh Lbn'g.provin'ce)
The potential raw water sources supplying to Binh Minh site are:

+ Underground water
» TraOnriver water

At Binh Minbh site there is lack of sufficient investigation required for a reliable assessment of the
- underground water resources and their quality. According to the Hydrogeology group No. 8,
almost underground water sources in Vinh Long province are salty. Fresh water is only found ir
the Northern area of Vinh Long province and My Thuan ferry-boat area at the depth of above
350m. For these above reasons, underground water may not be considered as a source of water
supply for the Binh Minh site, _ S ' T '

Tra On river- tributary of Hau Tiver rhay be se_lected as a raw water source for Binh Minh
resettlement site, Although water quality of Tra On river is not as good as that of Hau river but its
pollution (wastewater and solid wastes from Cai Von district town and people living along both
river banks) still remains within the allowable limits of a surface water source using for water
oupply purpose. S - '

2.1 At Hung Phu and Chau Thanh sites (Can Tho province) o

The putencial raw water sources supplying to Hung Phu and Chau Thanh sites are:

« Underground water
+ Hauriver water

s




»  Can Tho river water

» BaLangriver
The results of water analysis, continuously performed over a long period by the Laboratory o.
Can Tho Water Treatment Plant No.] and the Can Tho Preventive Medicine Center show that
Can Tho river water guality is not good. It is polluted by the wastewater and solid wastes from

Zan Tho city. Turbidity and total suspended solids are usually high. In addition, according to the
reports of the Public Medicine and Hygiene Institute, Pasteur Instituwte and Department of
Medicine of Can Tho province, water of Can Tho river is polluted by Coliforms, E-coli and

pestisides. The water treatment process adopted to treat poIIuted water of Can Tho river will be

complex and expensive. For that reason, water of Can Tho river will be not recommended to use
as a raw water source for Hung Phu water supply system. For the same reason, the Ba Lang river
water will not be recommended as a raw water source using for Chau Thanh site.

According to the report of Southern Hydraulic Planning Sub-institute and the results of anaiysis

of Hau river water taken near the raw water 'pumping station of existing Can Tho Water
Treatment Plant No.2, the water quality of Hau river is quite good. In the rainy season total

suspended solids may reach 150 mg/l and total iron content may be up to 14mg/l.

{nvestwauon report of the Hydrogcology group No,S shows that underground water resources al
Can Tho cny and its surroundings (including Hung Phu and Chau Thanh areas) are quite good.
There are 3 potential formations: Pleistocene at 80-120m depth, Pliocene at 180-200m depth and
Miocene at 350-400m depth. The water quality of the sources may vary from well to well but it is
uasualfy not too bad. It requxres normal treatment (uon removal, pH adjustment and disinfection)
before use,

In companson with Hau river water source, the use of underground water as a raw waler sources
for Hung Phu and Chau Thanh water supply systems will have many advantages investment and

~operation costs are lower, operanon of water treatment plant is easier (remote contro] is not

tequlrud) construcuon time is shorter.

111, DESIGN CONDITTIONS AND CRITERIA

_ 3.1 Deswn and operatmg phllosophy

ff\ll vmter treatment facﬂmes shall be deswned to operate ona 24 hours per day basis at constant
“low rate. -

The main paxameters of raw water turbldny, colour, conducnvxty, pH tmal iron, manganese and
organic content shall be checked and recorded daily. Other parameters (ammonia, hardness,
nitrate. mtme) will be checked wcekly

C hemu.al dosmg requxremems for water treatment process (aluminium sulphate for coagulatwn
lime for pH adjustment and chlorine gas for disinfection) will be determined daily by laboratory
analysis of clarifi ed and final treated water quahty and the appropriate dosmg rates set manually,



Following disinfection (chlorination) treated water will be stored in ground water storage tank.
This tank will provide sufficient contact time for disinfection as well as for fire fighting water
storage. Elevated water tank will be also provided in each site. This will be used 1o provide
gravity flow to the water distribution network. Volume of elevated tank shall be sufficient for
reserve of water in the case of failures of power supplies and aiso to provide a filter backwash _
water storage. ' : _ _. s

Raw water pump(s) will operate automatically in response to water level signals from ground
water storage tank. Treated water pump(s) operates automatically on receipt of water level
signals from elevated tank, However the pump control system shall be designed so that it can be
changed into manual control regime. | ' -

32 Design input flow of water treatment plants

All treatment pllants shall be capable of producing treated water to the specified quality stahdard,
throughout the specified range of raw water qualities, at the following design input flowrates; -

"« Binh Migh WTP : 9 m3/h

+ Hung Phu WTP ~ :15m3h

. » ChauThanh WTP = :3.5m3/h
3.3 Raw v_vhter'q'ual.ity to be ffeatéd_

At Binh Minh site, the raw water quality to be treated is as follows:

pH = 168-72

Suspended solids - :40- 150 mg/l

Total alkalinity 1 60 - 70 mg/l CaCO3
Total hardness : <120 mg/ll CaCO3.
Organic matters :<5mgh 02 '

At present time, the report on quality of well water at Hung Phu and Chau Thanh sites is not
available. However the results of analysis of existing well water drilled in the surrouding areas
(including UNICEF drilled wells) show that the water quality of wells drilled to a depth of 100-
150m is not bad. It usually requires iron removal, pH adjustment and disinfection, S

3.4 Treated water quality requirements -
The ueated water shall comply with the Vietnamese Standards for drinking water is‘su'ed‘by‘.

Ministry of Medicine on 13/4/1992. Details of these standards are provided in Appendix 1 and
Appendix2. o T : N ' S

T



1V, DIZSIGN OF WATER SUPPLY SYSTEMS

4.1 Water treatment plants
4.1.1 Water treatment processes
'4.1.1.1 Water treatment plant at Binh Minh site

The raw waler source wzll be Tra On river. The following water treatment process may be
apoptLd

*  Water intake and raw water pumps

* Raw water transmittion pipelines

* Chemical coagulation and flocculation -

*  Sedimentation (or ﬁltrauon with floating media)
~* pH adjustment .

»  Gravity sand filtration

» Disinfection

4.1.1.2 Watér treatment plants at Hung Phu an& Chau Thanh sites

The raw water source will be deep wel} water. The followmg water treatment process may be
adopted for both sites:

Deep weels

Weel water pumps

Aeration

pH adjustment

Chemical coagulation and flocculation

= Sedimentation (or filtration with ﬂoatlng media)
*  Gravity sand filtration

*« Disinfection

- In case the iron content is less ‘{han 10 mg/l, the chem1ca1 sedlmentatmn may be not used.

_'Alumrmum sulphate will be used for coagulation and floceulation. pH ad_]ustment will be
m,hle\ ed using lime. stmfecnon wﬂl be by chlorine gas.

Lamelia clarifier will be used for sedlmentanon Filtration with floating media was used

effectively and economlcally 1n many water treatment plants installed in Mekong Delta area. This

type of filtartion is fluently designed and constnicted by the local water specialized companies

such us the Water and Sanitation Engineering Consultants (WASE), Water and Sewerage

Construction Company (WASECO), Water Construction Co., Ltd. (WACO) and even Can Tho
Water Supply Company can design and construct this type of ﬁ!ter '

§hs



4.1.2 Sizing of water treatment facilities
4.1.2.1 Water traetment facilities at Binh Minh site

(1) Water intake and raw water pumps

Raw water intake pipes: ' 2
Diameter of pipe: ' : 50mm -~

- Number of raw water pumps: 2 (1 stand-by)
Flowrate/Head: - O9m3/h,45m

Power supply: o 50 Hz? 3 phas¢s,_3 80 V,3Kw

(i)  Raw water transmittion pipelines

Velocity minimum: _ 0.3 m/s
Diameter maximum: DN80
: ~ STD ™
(iii)' In-line static mixer .
~Diameter: | DN8O -
~ Mixing time: . 1-3mn

(ivj Coagu.l_ation a._hd flocculation tank |

' Numberof.tanks:. : : | . -1 |

Retention time: S 20 mn.

Volume of tank: o . - 3.0m3
(v)  Lamella claﬁ_ﬁer / Filter with ﬂoaﬁng media

Number of clariﬁérs: ' 1 |

Design flowrate; _ ' 0 9.0m3/h
Surface loading rate: ' 4.0 m/h
Surface area: _ 225m2
Length x Width; SR 225%x10m
Height: . 35m

In case of using filter with floating media:

Number of filters: o IR o
Design flowrate: ' 9.0m3/h-
Surface loading rate: S 4.5 m/h
 Surface area: = ' e 20m2
Diameter of filter: _ “1.6m

Height: - S 32m

o f;/.l.‘x‘ ._



{vi)

- {vit)

{viii)

Gravity sand filter

Number of filters:
Design flowrate:
Surface loading rate:
Surface area:
Diameter of filter:
Height:

Treated water pumps (TWP)

Number of TWPs:

 Flowrate/Head:
- Power supply:

Alum dosing'systen'z

Number of disSolving tanks:

" Volume of each tank:

Number of dosing pumps: -

~ Capacity of dosing pump:

(ix)

)

Lime dosing system

Number of slaking tanks: -
Volume of slaking tank:
Number of shurry tanks:
Volume of sturry tank:

- Number of dosing pumps:

Capacity of dosing pump:

Chlorine 'gas' dosing system

| _' Number of chlorinators:

Q)

~ Capacity of each chlorinator:

Chlorine gas drums: -

Motive water pump:

Instrumentation and control system

Flowmeters;

" Pressure gauges:

Level meters:

9.0 m3/h
5.0 m/h
1.8 m2
1.5m

: ks )

3.0m

- 2 (1 stand-by)

9m3/h,25m _
50 Hz, 3 phases, 380 V, 2.2Kw

2

100 liters

2 (1 stand-by)
0-8lh

1

100 fiters ©
i

100 liters -
2 (1 stand-by)
0-31m

2 (1 stand-by)

- 0-1kgh
2 drums x 60 kg/drum

I unit, capacity 300 I/h, head 45 m

~
oo

Vs



{xii)

(xiit)

Electrical system

] powef and control cabinet for river water pumps
| power and contro} cabinet for treated water pumps :
] power and control cabinet for chemical building (mixers, dosing pumps etc.)

1 control desk for filter

Lighting and service electrical system
Stand-by power generator 10 Kva

interconnectin g pipework

| set of uPVC / steel mtercmnectmg plpework mcludmg pipe ﬁttmgs and valves

4.1 2 2 Water traetment faclht:es at Hung Phu and Chau Thanh s:tes

@

Deep well and well water pumps
At Huno Phu sxte

Number of well drilled:
Stable capacity of weil/ Dn.ﬂ'l'

~ Number of well water pumps:

(i)

(iii)

Flowrate/Head: -
Power supply

= At Chau Thanh site

Number of well drilled:

Stable capacity of well,/ Dey
Number of well water pumps:
Flowrate/Head:

Power supply:

Well 'water transmittion pipelines

1
1.5m3/h /oo - 15O

2 (1 stand-by)

1.5 m3/h, 10 m max. |
0 Hz, 1 phase, 220 V, 0.75 kW

1 S |
. 35m3h SAe-15em

2 (1 stand-by)

- 3.5m3/h, 10 m max.

"50 Hz, 1 phase, 220 V, L1KW

= Atboth Hung Phu and Cha'u. Thanh side

Diameter maximum:
Matenai

Aerator

. At Hung Phu site

Surface loading rate:
Surface area:

- DN50

uPVvC

Sm3/m2/h

- 0.3m2

'-':}/;:”



fivr
fiv

)

oy

* At Chau Thanh site

Surface loading rate: "5 m3/m2/h
Surface area: 0.7 m2

Coagulation and flocculation tank

# At Hung Phu site

I Numbe.r of tanks: 1
Retention time: . 20 mn.
Volumg of tank: : ' 0.5m3

At Chau Thanh site

Number of tanks: 1
Retention time: o 20 mn.

Volume of tank: : ' -1.2m3

‘Lamella clarifier / Filter with ﬂoating.média

r At Hung Phu site

- Number of clarifiers: : 1
Design flowrate: = ' ~  1.5m3h
Surface loading rate: : - 25mh
Surface area: _ : 0.6m2
Length x Width: - ' 1.0x0.6m
Height: 3 ' 3.5m

In case of using filter with floating media:

Number of filters: T : 1

. Design flowrate: “1.5 m3/h

- Surface loading rate: _ : 5.0 m/h
Surface area: . - 03m2
Diameter of filter: R . 06m

Height: -~ : ' 32m
~» AtChau Thanh site

. Number of clarifiers: o L 1

Design flowrate: . - - 3.5m3/h
Surface loading rate: : . 25mh
Surface area: o 1.4 m2
Length x Width: _ 14x1.0m

Height: o : C35m



_ (.vi).

In case of using filter with floating media:

Number of filters:

- Design flowrate:

Surface loading rate:
Surface area:
Diameter of filter:
Height:

Gravity sand filter
= At Hung Phu site

Number of filters:
Design flowrate:

-+ Surface loading rate:

{vi1)

Surface area:
Diameter of filter;

~ Height:

* At Chau Thanh site

Number of ﬁltersw:
Design flowrate:
Surface loading rate:

" Surface area:

Diameter of filter;

~ Height:

Treated water p'umps (TWP)

®* AtHung Phu site

Nﬁmbef of TWPs:

. Flowrate/Head:

Power supply:

* At Chau Thanh sité_

. .Number of TWPS:

Flowrate/Head:
Power supply:

3.5m3/h

© 5.0m/h

0.7m2
(.95 m
3.2m

i

1.5 m3/h
5.0m/h
0.3m2

3.6 m
3.0m

" 3.5m3h

5.0 m/h
0.7m2
095m
30m

"2 (1 stand-by)

1.5m3/h, 20 m :
50 Hz, 1 phase, 220\'r 075 kW

2 (1 stand-by)
3.5m3/h,20m . '
50 Hz, 1 phase, 220V, 1. lkW o

- 'n.'?/;‘ '



(viii)  Alum dosing sysfem_
» At Hung Phu site

Number of dissolving tanks:
Volume of each tank:
Number of dosing pumps:
Capacity of dosing pump:

* At Chau Thanh site

Number of dissolving tanks:
Volume of each tank:

* Number of dosing pumps:
Capacity of dosing pump:

(ix) Lime dosing system
* At Hung Phu site

Number of slaking tanks: .
Volume of slaking tank:
Number of slurry tanks:
- Volume of slurry tank:
Number of dosing pumps:
. Capacity of dosing pump:

» At Ch_au Thanh site

. Number of.slakin'g tanks:
Volume of sfaking tank:

- Number of slurry tanks:

. Volume of slurry tank: |

Number of dosing pumps:
Capacity of dosing pump: -

LX) Chiori_ﬂe gas dosing system
» At Hung .Phu'_site

~ Number of chlorinators:

- Capacity of each chlorinator:

- Chlorine gas drums:
Motive water pump:

2

- 50 liters
2 (1 stand-by)

0-21h

2
50 liters

. 2 (1 stand-by)

0-4lh

- _
- 750 Nters -

1
50 hters

2 (1 stand-by)

0-1Vh

1

50 liters

1 .

50 liters :
2 (1 stand-by)
0-21h

2 (1 stand-by)
0-1kgh o
2 drums x 60 kg/drum

" 1 unit, capacity 50 1/h, head 45m

" i



.(xii)

(i)

* At Chau Thanh site

Number of chlorinators: _ 2 (1 stand-by)

Capacity of each chlorinator: 0-1kgh

Chlorine gas drums: 2 drums x 60 kg/drum

Motive water pump: ' 1 unit, capacity 100 I/h, head 45 m

Instrumentation and control system
* At each of Hung Phu and Chau Thanh sites
Flowmeters:

Pressure gauges:
Level meters:

PN GO O

Electrical system

. At each of Hun0 Phu and Chau Thanh sites

i powex and comrol cabinet for river water pumps

- 1 power and control cabinet for treated water pumps

| power and control cabinet for chemical building (mixers, dosmg pumps, ete, )

~ 1 control desk for filter _ . -

Lighting and service electrical system

~ Stand-by power generator 5 kVA -

Interconnecting pipework

"= Ateachof 'Hung Phu and Chau Thanh_ sites

1 set of uPVC / steel 'intercinnecting pipework including pipé fittings and valves

4.2 Ground Water storage tank

The ar ound water storage tank w1ll be dcslgncd to provxdc a 60 mmutcs chlorine contact at
demﬂn flow of WTP. In adittion, it will reserve water for fire fighting with a flowrate of 10 I/s .~
( for Biuh Minh site) and 5 I/s (for Hung Phu and Chau Thanh snes) fora durauon of 3 hours

*= At Binh Minh site .
* Volume of tank: 120 m3

- AtHung Phusite -
- Volume of tank: ' 60 m3

AL Chaﬁ Thanh site _
Volume oftank: - 60 m3

/iy



4.3 Elevated water tank

Elevated water tank will be to provide gravity flow to the water distribution network. Volume of
elevated tank shall be sufficient for reserve of water in the case of fajlures of power supplies or
damages in the water supply system and also to provide a filter backwash water storage.

At Binh Minh site:

Volume of tank:
Diameter of tank;
Height of tank:

.Height of footings:

At Hung Phu site:

" Volume of tank: -

Diameter of tank:

. Height of tank:

" Height of footings:

A_i Chau Thanh site:

Volume of tank:
Diameter of tank:
Height of tank: .

' Henght of footmgs

4.4 Dntnbutwn plpmg network

According to Japanese Standard, the cast iron or ducule iron pipes w1ll be used for d:stnbunon
network. However, the V;emamese standard allows to use uPVC pipes.

“At Binh Minbh site

" DNI50 - " Total length: -
DNI0O0 - - Total length:
DN8O Total length:

| At Hung Phu site |

DN8O " Total length:
DN5O - - Total length:

Al Chau Thanh site

DN100 Total length:
© 'DN80 - - Total length:

60 m3 _

4.6m

36m
- 16.0m

20 m3

~

32m

S 25m
- 120m

40 m3 |

4.0 m
32m
14.0m

33 388

3 3

(34



ANN.E}?__‘L

HYGIENNIC. CRITERIA FOR DRINKING WATER
ON PHYSICAL - CHEMICAL ASPECTS
(The temporary criteria issued according to

the Decision N° 505 BYT/QD dated 13.4.1992)

Urban area

N° Parameter _Unit Country side
1 | Cleamess Speller” cm =30 >25%
2 | Colour Degpree <10 < 10
3 | Odour, Taste Point 0 0
4 | Suspended solid mgfl 5 _20

:5 | Total dry solid mg/l 500 1000
6 | pH - 6.5-8.5 6.5-8.5
7 | Hardness - mafl U0 500
8 | Clorides (CI)

- Coastal area - mgl 400 500

- Iuland - - me/l 250 250 -
9 | Oxidation (Organic) mg/l 0.5-2.0 20-40